E—1 REE 5lEsE%
FAN COVER - ENGINE CASE COVER
ITEM|  PART NO. DESCRIPTION Q\'(T REMARK
85F-07120-00-00 1
I -
1 181C-07120-00-00 B SHROUD B ASSY 1 TW PART
85F-07130-00-00 SHROUD A ASSY 1
I -
2 I81A-07130-00-00 AELAL{F 1 TW PART
85F-07110-10-00 FANCOVEW ASSY 1
3 T81A-07110-10-01 P AL 1 TW PART
e CARB.DRAN TUBE
4 | 85F-09431-00-00 W L AMPER 1
\ ST.MOTOR CORD
5 | 85F-22204-00-00 s L AMPER 1
6 | B05-09-50006-00 A T M5X6 TAPPING SCREW M5'6 | 4
7 [ B01-07-06025-00 T2 18 (M6x25) FLANGE BOLT625 3
E—2 Kk
CYLINDER HEAD COVER
ITEM|  PART NO. DESCRIPTION 7 REMARK
- -00- LSBT A (M Ve S ) W
1 | 85F-02310-00-00 T Sl 2 CYL.HEAD COVER comp| ' [RPIIEIRZS Cili PG~ W SIA
85F-02310-10-00 1 FUHALIR A HANS
2 | 85F-02311-00-00 T A B HEAD COVER GASKET | 1
3 | 85F-02303-10-00 AT Sk 75 B AR CYL.HEAD COVER PLAT | 1
4 | B05-09-40008-00 025 478 TAPPING SCREW4™8 | 3
5 | B01-07-06020-00 T FEMBX20 SOCKET BOLT6X20 1
6 | B01-07-06025-00 R MBX25 SOCKET BOLT6X25 3
7 | 85F-02313-20-00 TR BREATHER TUBLE ASSY. | 1
7-1 | 85F-02316-00-00 AR CLIP 8MM 1
7-2 | 85F-02317-00-00 AR TUBE CUP B12MM 1
73 | 85F-02314-10-00 R BREATHER TUBE 1
8 | 85F-02323-00-00 W BREATHER TUBE JOINT | 1




E—3 AUk 54T

CYLINDER HEAD AND VALVE

ITEM PART NO.

DESCRIPTION

QT

REMARK

85F-02110-00-00

85F-02110-10-00

FURLRALIF

CYLINDER HEAD COMP

HRphkas Gis kit =) W STA

FHLFIRZS HANS

1
2 | S-1305-16090-00 OM# B8 (¢ 9x1.6) O-RING (¢9x1.6) 1
3 | 85F-03401-00-00 BRI TS5 IN .VALVE GUIDE 1
4 | 85F-03402-00-00 H5 195 EX.VALVE GUIDE 1
5 | 85F-02145-00-00 Ak B (ME%62) STUD BOLT (M6x62) 2
6 | 85F-02144-00-00 Ak I (ME*32) STUD BOLT(M6x32) 2
85F-23111-00-00 J 4 FECRTHSA SPARK Ph‘gf()( CRTHSA 1,
7 - '
85F-23111-10-00 J 1 3ECEHSA(NGK) 1] P *TE‘EMZOJE{HYFOR M'SIA
8 | 85F-08111-00-00 RT3k 2 ) CYL.HEAD GASKET 1
9 | 85F-02113-00-00 ELAH (10x14) DOWEL PIN(10%14) 4
10 | 85F-03201-00-00 A IN.VALVE 1
11 | 85F-03411-00-00 I VALVE STEM SEAL 2
12 | 85F-03424-00-00 SMT AR OUTER VQ'E‘XE SPRING 1 5
15
%
1 18
'r 11
1§ i ] s i
4 \
|
12 L
]
12—,&
1
6 15
E—3 Kfrk5517
CYLINDER HEAD AND VALVE
ITEM|  PART NO. DESCRIPTION QYT REMARK
13 | 85F-03413-00-00 AR VALVE OUTER SPG 2
14 | 85F-03414-00-00 TN R VALVE INNER SPG 2




15 | 85F-03421-00-00 EARE L VALVE SPG.RETAINER | 2
16 | 85F-03427-00-00 AR VALVE COTTER 4
17 | 85F-03301-00-00 HS EX .VALVE 1
18 | B01-07-06100-00 222 (M6%100) FLANGE BOLT (M6x100) | 2
19 | 85F-08222-00-00 i Hubi g A CARB.INSULATOR GASKE | 1
20 | 85F-08223-00-00 A 2% g B B CARB.INSULATOR 1
21 | B04-07-06000-00 VA R) FLANGE NUT.6MM 1
22 | 85F-09200-00-00 A IN.PIPE COMP ASSY. 1
23 | 85F-09211-00-00 R IN.PIPE COMP 1
24 | $-1303-20270-00 OM B (¢27%x2.0) O-RING (¢27x2.0) 1
25 | 85F-09231-00-00 Bk BAND,INSULATGR 1
15
1;
T
16
14
E—4 \RRENE RS N
CAM SHAFT HOLDER AND CAM SHAFT
ITEM|  PART NO. DESCRIPTION Q\'(T REMARK
LR PEIEMZ (AN B ) 28D
4 | 85F-03110-00-00 S 2 CAM SHAFT COMP ! M'SIA
85F-03110-10-00 1 B FPIRAS HANS
] 0. DRPETMZ  ORHFHLE2S)
5 | 85F-03130-00-00 b B A R AL CAM SH;:Z;YHOLDER 1 M'SIA
85F-03130-10-00 1 L FPIRAS HANS
85F-03131-00-00 . 1 sk PETEMZ - CUPFFRD M'SIA
3 85F-03131-10-00 AL 2 CAM SHAFT HOLDER 1 B FPIRAS HANS
4 | 85F-03521-00-00 PG ANEr A it IN.ROCKER ARM SHAFT | 1
5 | 85F-03531-00-00 HES 1R EX.ROCKER ARM SHAFT | 1
6 | 85F-03511-00-00 EARE VALVE ROCKER ARM 2
- TAPPET ADJUSTING
: e e 1 il e
7 | 85F-03512-00-00 T ) B R4 SCREW 2
8 | 85F-03513-00-00 AT I B R R TAP ADJ NUT 2
9 | B07-06-00008-00 HE 8mm(EN) PLATE WASHER,8MM 4
10 | B04-07-08000-00 R4 EE (8mm) FLANGE NUT (M8) 4
11 | 85F-03124-00-00 B g SPRING STOPPER PLATE | 1 LRI AT NOT FOR M SIA




E—5 EN#F5HKERKE

CAM CHAIN AND TENSIONER

ITEM PART NO. DESCRIPTION QYT REMARK
1 | 85F-03121-00-00 IE IS CAM CHAIN 1
2 | 85F-03811-00-00 IE B TR AT C.C.TENSIONER 1
3 | S-1305-15152-00 S5 T PE15.2X1.5 O-RING,15.2X1.5 1

i TENSIONER LIFTR
= - - il prags s
4 | 85F-08224-00-00 1 B GASKET 1
5 | S-1305-15095-00 R 1.5X9.5 O-RING,1.5X9.5 1
6 | 85F-03841-00-00 hr DI URET CAM CHA;T'VEETNS'ONER 1
7 | B01-07-06022-00 V£ K (M6%22) FLANGE BOLT,(M6x22) 2
8 | B02-00-06006-00 7] 3k I 2 (M6 %B) PAN HEAD G)SCREW(MGX 1
9 | 85F-03814-00-00 IENEEL T C.C.GUIDE COMP. 1
10 | 85F-03830-00-00 ik B 7] ) TENSTONETS T TETY 1
11 | 85F-03840-00-00 i IR AEET 414 C C TENSIONER PIVOT | 1




E—6 Kk
CYLINDER
ITEM|  PART NO. DESCRIPTION Q\'(T REMARK
1 | 85F-02400-00-00 VO IR CYLINDER COMP 1
2 | 85F-08216-00-00 VU kB B A CYL.GASKET 1
3 | B07-06-00006-00 Hi % E6mm SEALING WASHERG.MM | 1
4 | 85F-02402-00-00 10X 14 DOWEL PIN 10X14 2
5 | B01-07-06012-00 - BFEMBX 12 BOLIFLANGEGX12 1




N

E—7 FHhihifs
RIGHT CRANK CASE
ITEM|  PART NO. DESCRIPTION QYT REMARK
R.SIDE CRANK CASE
1 | 85F-01410-00-00 peE ikl COMP ASSY 1
R.SIDE CRANK CASE
2 | 85F-01401-00-00 P COVER 1
5 |S-1201-19830-50 & (919.8%30x5) OIL SEAL((19.8x30x5) | 1
S-1201-20030-70 & 20x30x7 1 5k P57 MZ M'SIA
R.CRANK CASE COVER
4 | 85F-08231-00-00 A GASKET 1
5 | 85F-01114-00-00 S (08 14) DOWEL PIN (¢8x14) 2
6 | 85F-05232-00-00 HLIHEE OIL FILTER SCREEN 1
‘ e OIL FILTER SCREEN
7 | 85F-05233-00-00 Bl R P 3 SPRING 1
8 | 85F-05230-00-00 VBT 25 A TAP ADJ.HOLE CAP ASSY | 1
9 | 85F-05280-00-00 WL OIL LEVEL GAUGE ASSY | 1
10 | 85F-05281-00-00 HL R OIL LEVEL GAUGE 1 BLACK
11 | S-1305-30180-00 Ol 1}l (918%3) O RING(¢18x3) 1
12 | 85F-21133-00-00 25 A.C.G CORD CLAMPER | 1
13 | B01-07-06028-00 L L8k (M6%28) FLANGE BOLT (M6x28) | 1
14 | B01-07-06040-00 L2k (M6x40) FLANGE BOLT (M6x40) | 1
15 | B01-07-06095-00 Lk (M6%95) FLANGE BOLT (M6x95) | 4
16 | B01-07-06100-00 VL 22k (M6x100) FLANGE BOLT (M6x100) | 1
17 | B01-07-06110-00 L2k (M6x110) FLANGE BOLT (M6x110) | 2
E—8 HiHML
ACG
ITEM|  PART NO. DESCRIPTION QYT REMARK
1| 85F-07161-00-00 A HIRU COOLING FAN COMP 1
85F-21100-00-00 1
2 | 81A-21100-00-00 T, LA A A.C.G.ASSY 1
85F-21100-10-00 1 B Aol
85F-21110-00-00 1
3 | 81A-21110-00-00 Tl AL T FLY WHEEL COMP 1
85F-21110-10-00 1 W Al
85F-21130-00-00 1 82 11.4;
4 | 81A-21130-00-00 T AL SE T2 el STATOR COMP 1 8 NEk
85F-21130-10-00 1 W Al
5 | B07-06-00012-00 #12mm PLATE WASHER,12MM | 1
6 | B04-07-12000-00 P LR (12mm) FLANGE NUT (12MM) | 1




7 | B01-07-05012-00 SNAERE (M5X12) HEX BOLT (M5X12) 2
8 | B01-07-06020-00 LB (M6x%20) FLANGE BOLT (M6x20) | 2
9 | B01-07-06018-00 LB (M6x18) FLANGE BOLT (M6x18) | 4
09— ;
4 :
0 —a®
§—&
E—9 #3h%E
TRANSMISSION
ITEM PART NO. DESCRIPTION QYT REMARK
1 | 85F-01501-00-00 it MISSION CASE 1
2 | S-6120-06301-00 4H7K6301 BALL BEARING6301TMB | 1
3 | S-6120-06002-00 476002 BALL BEARING6002 1
, BALL
4 | S-6123-06004-40 1 7K6004LLUC3/2 BEARINGG00ALLUCS/2 1
5 | 85F-15111-00-00 UK 4 DRIVE SHAFT 1
6 | 85F-16110-00-00 r i Al 28 £ COUNTER SHAFT COMP | 1
7 | 85F-16172-00-00 I &4 FINAL SHAFT 1
8 | 85F-16171-00-00 I &kt FINAL GEAR 1
9 | 85F-08203-00-00 U s e MISSION CASE GASKET | 1
10 | B08-01-00020-00 145 20MM CIR-CLIP 20MM 1
11 | 85F-01272-00-00 SEALE(12*16) DOWEL PIN 12*16 2
12 [ S-1201-27042-70 Wi (27x42x7) OIL SEAL (27x42x7) 1
13 [ B01-07-08045-00 12218 H (M8 x45) FLANGE BOLT(M8x45) 5
14 | B01-07-08036-00 12218 #:(M8%36) FLANGE BOLT(M8x36) 2
15 | B01-07-08055-00 152218 H (M8 X55) FLANGE BOLT(M8x55) 1
16 | 85F-01263-00-00 [oLit]] RUB.SPG GUIDE 2
. BRAKE SHOE ANCHOR
- -00- )| 2 5 ] 2 A3l
17 | 85F-01260-00-00 I ZE S e 4 PIN ASSY 1
18 | B04-07-08000-03 IS M8 FLANGE NUT 8MM 1




E—10 HLE

OIL PUMP
ITEM PART NO. DESCRIPTION QYT REMARK
1 | 85F-05100-00-00 HLIHZE Bk OIL PUMP ASSY, 1
1-1 | 85F-05124-00-00 WL ZE 5 OIL PUMP SHAFT 1
1-2 | 85F-05111-00-00 LA A OIL PUMP BODY 1
1-3 | 85F-05112-00-00 SENY (P4X6.5) PIN DOWEL($4x6.5) 1
1-4 | 85F-05122-00-00 WA ET OIL PUMP OUT ROTOR 1 -
1-5 | 85F-05121-00-00 VENET OIL PUMP IN ROTOR 1 J#17mm THICKNESS
1-6 | 85F-05113-00-00 LI ZE OIL PUMP PLATE 1
PAN HEAD
. - - _ = il B )
1-7 | B02-00-03012-00 + A SR AT (M3X12) SCREW(M3x12) 1
2 | B01-07-06025-00 V224 W8 (M6X25) BOLT,FLANGE,(M6x25) 2
. S " OIL PUMP DRVN
3 | 85F-05211-00-00 HLIMZE B EESE (19147) SPROCKET 1
4 | 85F-05215-00-00 WU sk & CHIAIN OIL PUMP 1
5 | B04-07-06000-00 VL2 IE6mm NUT,FLANGE,6MM 1
6 | 85F-05213-00-00 WL 2 e b OIL SEPARATOR 1
7 | B01-07-06012-00 V£ 2K (M6X12) BOLT,FLANGE,(M6x12) 2




E—11 JA3hEML

STARTER MOTOR

ITEM PART NO. DESCRIPTION Y REMARK
1 | 85F-22311-00-00 PR A B (49/1714) ST.REDUCTION GEAR 1
2 | 85F-22321-00-00 JRE U STARTE%?E;’ UCTION 1
3 | 85F-22420-00-00 i B AR STARTER CLUTCH OUTER| 1
4 | 85F-22422-00-00 B A S e P ST.CLUTCH OUTER COMP| 1
5 | 85F-22431-00-00 T B A B JRE T ST. CLUTCH FLANGE 1
.. e ST.CLUTCH ROLLER
i o [ S A
6 | 85F-22414-00-00 P B A AR R SPRING 3
o N STARTER.CLUTCH
- -00- A ] B A BRYZS ke 4 2
85F-22415-00-00 B B AR AT B O ROLLER SPRING 3
8 | 85F-22413-00-00 FAE(910.x10) ROLLER($10.x10) 3
9 | B01-13-06012-60 IS A I8 (M6x12) SOCKET BOLT(M6x12) 3
10 | 85F-22421-00-00 RELDAE] DOWEL PIN5*6 1
11 | 85F-22423-00-00 A& (28x32x17) NEEDIE BRG(28x32x17) | 1
12 | 85F-22511-00-00 BB A IR ST.CLUTCH GEAR COMP | 1
13 | 85F-22442-00-00 1EHEHE ( 22.2x3) THRUST WASHER( 22.2x3) | 1
14 | 85F-22441-00-00 BUEIERE(M22) LOCK NUT(M22) 1
15 | 85F-22200-00-00 Ja s AL ST. MOTOR ASSY 1
16 | 85F-22203-00-00 R STARTER MOTOR CABLE, | 1
17 | S-1305-31244-00 02 %5 1 [l (024.4x3.1) O RING(P24.4x3.1) 1
18 | B13-05-05008-00 ity B R 4T (M5x8) SCREWW/WASHER(M5x8) | 1
19 | 85F-22201-00-00 Ja s LA ST. MOTOR ASSY 1
20 | B01-07-06016-00 LB (MBX16) FLANGE BOLT(M6x16) 2
; 16
B
17
E—12 A mhshiffsE
LEFT CRANK CASE
ITEM|  PART NO. DESCRIPTION Q\'(T REMARK
85F-01301-00-79 i - 1=)) L.CRANK CASE COVER 1 TURKEY
1 | 85F-01301-00-66 e ) L.CRANK CASE COVER 1 HANS
85F-01301-00-64 K (L) L.CRANK CASE COVER 1 Lk P IEMZ M'SIA
2 | 85F-08241-00-00 k-9 L.COVER GASKET 1
3 | 85F-01273-00-00 SE R4 (8x14) DOWEL PIN (8x14) 2
4 | 85F-01322-00-00 RZEG LK BRAKE CABLE CLAMPER, | 1
THROTTLE CABLE
- -00- e s
5 | 85F-01323-00-00 Wi S8k CLAMPER 1
6 | 85F-01325-00-00 WRE R BREATHER DRAIN TUBE | 1
7 | 85F-01324-00-00 EZ SR MAIN STAND STPR STAY | 1
8 | B01-07-06012-00 LB (MEX12) FLANGE BOLT(M6x12) 1
9 | B01-07-06040-00 LB (M6X40) FLANGE BOLT(M6x40) 9




B /e A

THRZHMAS

Left Crankcase cover for

o) HANS VERSION trkey (B
E—13 fh#li5iEE
CRANKSHAFT AND PISTON
ITEM|  PART NO. DESCRIPTION %7 REMARK
85F-04100-00-00 1 OLD VERSION
9H A4
1 85F-04100-10-00 A2 CRANKSHAFT COMP = NEW VERSION
11 | 85F-04151-00-00 TR (25%14) WOODRUFF KEY 2514 | 2
2 | 85F-02620-00-00 WAL PISTON RING SET (STD) | 1
21 | 85F-02621-00-00 = PISTON TOP RING 1
2.2 | 85F-02622-00-00 — PISTON 2ND RING 1
23 | 85F-02623-00-00 WAL PISTON OIL RING SET | 1
3 | 85F-02611-00-00 2 PISTON COMP (STD) | 1
4 | 85F-02631-00-00 e PISTON PIN 1
5 | 85F-02632-00-00 T IER R 15MM PISTON PIN CLIP15MM 2

10




E—14 %4
CRANK CASE
ITEM PART NO. DESCRIPTION QYT REMARK
1 | 85F-01110-00-00 A Fa LAk R.CRANK CASE ASSY 1
2 | 85F-01221-00-00 R ZMLIT BRI e 2 ENG.HANGER RUB.BUSH | 2
3 | 85F-08201-00-00 i 2t A 2 CRANK CASE GASKET | 1
4 | 85F-01271-00-00 SENTEY (@8%14) PIN DOWEL (¢8x14) 2
5 | B01-07-06050-00 28k (M6%50) BOLT,FLANGE (M6x50) 2
6 | 85F-02422-00-00 WL IR HEA(M8X187.5) STUD BOLT A (M8x187.5) | 2
7 | 85F-02423-00-00 WL IR K B(M8%195.5) STUD BOLT B (M8x195.5) | 2
8 | 85F-01201-00-00 JFadLE L.SIDE CRANK CASE ASSY| 1
g | S-1201-19830-50 T @19.8x30%5 SEAL,OIL (919.8x30x5) 1
S-1201-20030-70 T @20x30%7 1 R P IEMZ M'SIA
10 | 85F-01222-00-00 JEIRGE R A RR.CUSH UND RVB.BUSH | 1

E—14 &%

11




CRANK CASE

ITEM|  PART NO. DESCRIPTION Q\'(T REMARK
11 85F—01241—00—00 ﬁ/:'—("/i%l'/_\; |V||\)Q|U|:-I ?Dr\cl:hl TTETN 1
12 | 5-6123-06204-00 il (6204) BALL BEARING 6204JR2C3| 1
13 | 5-6120-06203-40 /£ (6203) BALL BEARING6203 1
14 | 5-6120-06202-00 iR (6202) BALL BEARING6202 1
15 | 5-1201-20032-60 JE (920%32%6) OIL SEAL(920x32x6) 1
16 | B07-06-00008-00 2 H8mm PLATE WASHERSMM | 2
17 | B13-05-08012-00 ST MBX12 SPECIALBOLT.M8X12 | 2

) DRAIN PLUG
- - - N, | j’ o)
18 | B07-06-00012-00 T 2R 2 (551 2MM) Brrbevtiiyeped 1
19 | B01-07-12015-00 WO AM12*15 DRA'NM%‘;’g BOLT 1
20 | 85F-05295-00-00 1 .67 CONE TYPE,,?T YPE PLUG | 4
21 | 85F-01242-00-00 R CcLIP 1
E—15 RS HEsEE
DRIVE FACE AND KICK STARTER

ITEM|  PART NO. DESCRIPTION QYT REMARK
T | 85F-12131-00-00 | SRah i bl M 0 (IR A din) DRIVE FACE 1
2 | 85F-12133-00-00 R DRIVE FACE BOSS. 1

85F-12100-00-00 | LA BAHGHAEIILE) | VO o SNVE FACE ]
4 | 85F-12110-00-00 VIS AL MOVAB'-ECODI\;{;VE FACE | |
5 | 85F-12111-00-00 e, MOVABLE DRIVE FACE | 1

e MOVABLE DRIVE FACE

6 | 85F-12112-00-00 WS (GBS CoLLER 1
7 | 85F-17111-10-00 TR KICK ST.ARM ASSY 1
8 | 85F-12124-00-00 e SLIDE PIECE 3
9 | 85F-12123-00-00 PR RAMP PLATE 1
10 | 85F-12121-00-00 R WEIGHT ROLLER COMP | 6
11 | 85F-12129-00-00 W SPACER 1

12




| 12 | B08-01-00017-00 |

i 2 Al T 4416 1 7mm

CIP CLIP 17MM

[ 1]

E—15 R E5MEsEE

DRIVE FACE AND KICK STARTER

ITEM|  PART NO. DESCRIPTION T REMARK
13 | 85F-17271-00-00 ) PLATE WASHER17MM | 1
14 | 85F-17172-00-00 KGR ) Riioiat SN I
15 | 85F-17130-00-00 Wk MICK STARTER SPINDLE | 4
16 | 85F-17151-00-00 T i i 94.5) SPECIAL PIN(g4.5) 1
17 | 85F-17141-00-00 I ST,KICK SPRING 1
18 | 85F-17221-00-00 IR ) A7 6 Bl ST O T 1
19 | 85F-17210-00-00 ke ) R LT START IDLE GEAR COMP| 1
20 | 85F-17224-00-00 T o)) e P ST GEAR .FRICTION SPG | 1
21 | 85F-17261-00-00 W 2 b KICK RATACHET 1
22 | 85F-17234-00-00 I PIATE WAHER 12MM__| 1
23 | B04-07-12000-00 VS BR(12mm) FLANGE NVT M12*1.25 | 1
24 | B01-07-06025-00 V= 12 e (M6x25) FLANGE BOLT M6x25 | 1

B

LE

13




E—16 3%

DRIVEN PULLEY

ITEM PART NO. DESCRIPTION QYT REMARK
1 [ 85F-12441-00-00 A E CLUTCH OUTER 1
2 | 85F-12211-00-00 IKZ) ¥ i 743*20*30 DRIVE BELT 743*20*30 1
3 | B04-07-12000-00 2B EE(12mm) FLANGE NUT12MM 1
4 [ B07-06-00012-00 HPE12mm PLATE WASHER12MM 1
5 | 85F-12401-00-00 fLah st B a2 A DRIVEN PULLEY ASSY 1

SR VSN - i
6 | 85F-12400-00-00 (A P8 ) DRIVEN PULLEY ASSY 1
7 | 85F-12462-00-00 PN T COLLER;,spring 1
8 | 85F-12463-00-00 IR SPRING 1
9 | 85F-12464-00-00 EEAHE SHEET 1
10 | S-1305-16388-00 OZ % 35/ [ (938.8%1.6) O RING(¢38.8%1.6) 2
11 | 85F-12467-00-00 T BN 5 H P (934 x41%4) SEAL(p34x41x4) 2
12 | 85F-12465-00-00 il B FACE ASSY ,driven 1
13 | 85F-12466-00-00 LS BB FACE ASSY driven 1

14




E—17 {buhas
CARBURETTOR
ITEM PART NO. DESCRIPTION QYT REMARK
Mikuni(BOmg4T . 5T IR %
) % B H) WITHOUT SCREW
85A-09475-10-00 B GASKET SET 4 AND PLATE SET VALVE
1 GASKET 2 ITEMS
85F-09475-20-00 R GASKET SET 6 Deni
85A-09497-20-00 | ik w18 1. 7193 KAMR) 1 Mikuni
85F-09497-20-00 | fuuk i 2% B 16 1.1*19.8(l KAMR) 1 Deni
85A-09459-00-00 e £ NEEDLE jet 2 Mikuni
5 | B5A-09459-10-00 i%4DH32 1 Mikuni
85F-09459-00-00 e £ NEEDLE jet 2 Deni
85F-09459-10-00 % DB4 1| Deni(with two gasketsii? # 4~ 4 [&])
3 | 85A-09482-00-00 FFES FLOAT 1
3-1 | 85A-09482-10-00 ZT FLOAT 1 Mikuni
3-2 | 85A-09481-00-00 1T T PIN FLOAT 1
3 | 85F-09482-00-00 FFEN FLOAT 1
3-1 | 85F-09482-10-00 e FLOAT 1 Deni
3-2 | 85F-09481-00-00 1T T PIN FLOAT 1
4 | 85A-09474-10-00 FTrEEN CHAMBER FLOAT ASSY | 1 Mikuni
85F-09474-20-00 FTEEN CHAMBER FLOAT ASSY | 1 Deni
4.1 | 85A-09474-10-00 B CHAMBER FLOAT 1 Mikuni
85F-09474-20-00 B CHAMBER FLOAT 1 Deni
4.5 | B85A-09476-00-03 JBOHBRAET SCREW 1 Mikuni(w/o gasketJt % 5 4 &)
85F-09476-00-03 JBOHBRET SCREW 1 Deni(with gasketii # £ j])
5 | 85A-09465-10-00 TR LL i gL SCREW AlY AEEY 1
51 | 85A-09465-10-00 A i T SCREW, AlY 1 Mikuni
5-2 | 85A-09466-10-00 TR A LU BT S SPRING, AlY SCREW 1
5-3 | 85A-09467-10-00 TR A LU BB ET SRS S WASHER, AlY SCREW 1
5 | 85F-09465-20-00 TR LL BB SCREW AlY AEEY 1
5-1 | 85F-09465-20-00 TR LR s gT SCREW, AlY 1 Deni
5-2 | 85F-09466-20-00 TR A EL A R 5% SPRING, AlY SCREW 1
5-3 | 85F-09467-20-00 TR A EU A BB ET S S WASHER, AlY SCREW 1
6 | 85A-09461-00-00 B SR SCREW’A'EEE SPEED 1
61 | 85A-09461-10-03 G T SCREW, IDLE SPEED | 1 Mikuni
6-2 | 85A-09462-00-00 BT ST R SPRING, IDLE SPEED 1
6 | 85F-09461-00-00 AT 2 SCREW, DLE SPEED |
61 | 85F-09461-10-03 L T SCREW, IDLE SPEED | 1 Deni
6-2 | 85F-09462-00-00 S R T SPRING, IDLE SPEED 1
7 | 85A-09484-00-00 | [ THUAEPR(EEZ) 1 2 U 19 1 7&e) PLATE SET ,valve 1 Mikuni
85F-09484-00-00 | 551 1M E- G 3h 1 37 RLE %) PLATE SET ,valve 1 Deni
85A-09499-10-00 hnik i THERMO ELEMENT ASSY | 1 Mikuni
85F-09499-20-00 hnik i THERMO ELEMENT ASSY | 1 Deni
8 85A-09429-10-00 DA 1] AR 1 Mikuni
85F-09429-20-00 DA I AR 1 Deni
85A-09439-10-00 DO i T A 1 Mikuni
85F-09439-20-00 DO i T A 1 Deni
9 85A-09483-00-00 FHE A I £ A VALVE SET,air cut 1 Mikuni
85F-09483-00-00 R A £ A VALVE SET,air cut 1 Deni
10 |[B5A-09456-00-00 2] G SPRING 1 Mikuni
85F-09456-00-00 )] G R SPRING 1 Deni
31

15




K

e

L]
L

La
14
|
|
B 817
E—17 fhihas
CARBURETTOR
ITEM|  PART NO. DESCRIPTION QYT REMARK
41 [B02-00-05010-03 AR IEET (M5%10) SCREW (M5x10) 1 Mikuni
B02-00-05012-03 TR IEET (M5%12) SCREW (M5x12) 2 Deni
1o |[85A-09460-00-00 A TS LRk VALVE ASSY piston 1 Mikuni
85F-09460-00-00 A TS LRk VALVE ASSY piston 1 Deni
13 |[85A-09453-00-00 Thi% COVER,diaphragm 1 Mikuni
85F-09453-00-00 Thi% COVER,diaphragm 1 Deni
14 |85A-09485-00-00 FUT AR TR (RS I ZE 1R) VALVE COMP piston 1 Mikuni
85F-09485-00-00 BT A TR (RS I ZE 1) VALVE COMP piston 1 Deni
15 |85A-09472-00-00 I A VALVE, needle 1 Mikuni
85F-09472-00-00 I 44 VALVE, needle 1 Deni
16 |85A-09489-00-00 EmE (T EL) JET TUBE ,main 1 Mikuni
85F-09489-00-00 EmE (T EL) JET TUBE ,main 1 Deni(w/o gasket o)
85A-09489-00-00 R (MR L G15) 1 Mikuni
85A-09489-10-00 s A (i Y AL 1 Deni
47 |[85A-09493-00-00 T (e i ) CLAMP 1 Mikuni
85F-09493-00-00 T (e i ) CLAMP 1 Deni
1g |[85A-09496-10-00 A 1 (A 1 5 ) CAP 1 Mikuni
85F-09496-20-00 I 1 2 (A 1 5 ) CAP 1 Deni
1g |[85A-09470-00-00 WA HOSE 1 Mikuni
85F-09470-00-00 WA HOSE 1 Deni
o0 |.B02-00-05008-03 T AR SLIZET (M5%8) SCREW (M5x8) 2 Mikuni
B13-05-04008-03 A EIZET (M4x8) SCREW (M4x8) 2 Deni
o1 |B02-00-04010-03 T FRASLIZET (M4x10) SCREW (M4x10) 4 Mikuni
B02-00-04014-03 TR SR IRET (M4x14) SCREW (M4x14) 4 Deni(with gasketiy % /)
o | B13-05-04010-03 AP EIEAT (M5%x10) SCREW (M5x10) 1 Mikuni
B13-05-04008-03 A EIZET (M4x8) SCREW (M4x8) 2 Deni
o3 | B13-05-04014-03 AP EIEAT (M4x14) SCREW (M4x14) 2 Mikuni
B13-05-04010-03 AP EIEAT (M4x10) SCREW (M4x10) 2 Deni
24 | B13-05-05012-03 AR EIEAT (M5x12) SCREW (M5x12) 2
o5 | 85A-09487-00-00 sk CLIP 2 Mikuni
85F-09487-00-00 sk CLIP 2 Deni
oG | 85A-09488-00-00 e OB IR k) CLIP 1 Mikuni
85F-09488-00-00 e OB IR ) CLIP 1 Deni
o7 | 85A-09486-00-00 % (93.5%x200) HOSE (93.5%x200) 1 Mikuni
85F-09486-00-00 % (93.5%x200) HOSE (93.5%x200) 1 Deni
28 85A-09478-00-00 R HOSE 1 Mikuni
85F-09478-00-00 AR HOSE 1 Deni
og | 85A-09479-10-00 EmiME(EEFL) (#108) JET,main 1 Mikuni
85F-09479-20-00 EmiME(EEFL) @110 JET,main 1 Deni
30 |-85A-09469-10-00 B (R ETL) (#42.5) JET pilot 1 Mikuni
85F-09469-20-00 FIIEME (B i fL) (#35) JET pilot 1 Deni
31 | 85A-09400-10-00 A 28 Sk, CARBUREIOR ASSY 1 Mikuni
85F-09400-20-00 A 28 Sk, CARBUREIOR ASSY 1 Deni

16




E—17 TS

REAR BRAKE
ITEM|  PART NO. DESCRIPTION Q\'(T REMARK
1 | 85F-46621-00-00 R N d CAM SHATF 1
. SHOE WEAR,REAR
2 | 85F-46420-00-00 Je B B B BRAKE 2
3 | 85F-46461-00-00 JE il s e SPRING 2
4 | 85F-46635-00-00 EE RETURN SPRING 1
N REAR BRAKE ARM
- -00- X2 B2 B A 2 ’
5 | 85F-46613-00-00 JE M RE o COVER 1
6 | 85F-46451-00-00 R PR AL REAR BRAKE ARM 1
7 | 85F-46615-00-00 BES i INDICATING PLATE 1
8 | 85F-08259-00-00 2% GASKET 1
9 [B01-07-06032-00 V)24 2 MEX 32 WASHER M6x32 1
10 | 85F-01263-00-00 OB (p10%1.6) O RING(¢10%1.6) 1

17







